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Sk (Cylinder head)

S| et 2 ey
1 120080278-T110 AT Sk HEAD COMP., CYLINDER 1
2 120420011-T110 N AR 1 Y Ly A BOLT COMP., HEAD COVER 1
3 120220009-T110 ARGk A A COVER COMP. HEAD 1
4 380180112-T560 WL IZA26-8 X 110 BOLT, STUD, INTAKE 6-8x106 2
5 380180098-T040 BELIRFES X 34 BOLT, STUD, EXHAUST 8x34 2
6 270960025-T040 KACIE SPARK PLUG 1
7 380840425-T110 5k} GASKET,CYLINDER 1
8 120150137-T11D RT3k B e SEALING PAD, CYLINDER 1
9 380140337-T110 75 S A THTBEAEM10 X 80 BOLT, FLANGE M10x80 4
10 380740461-T560 BEE TUBE, BREATHER 1
11 380600116-T110 SENLEH12X 20 PIN, DOWEL 12x20 2
12 380140001-0006 7N SR 2L THI B AEMG X 12 BOLT, FLANGE M6x12 1
13 160190006-T110 R BN E SHROUD 1




Hi#%/k (Crankcase)
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s’jﬁo gpnszﬁé FHAER Description iﬁszégSuoe:;t\;ty)

1 110810014-T110 i 4 CRANKCASE 1

2 281850152-T110 SHV A R SWITCH ASSY., OIL LEVEL 1

3 380140001-0006 7N A SkVE 22 TH B M X 12 BOLT, FLANGEM6x12 5

4 380630099-0001 76202 BEARING, RADIAL BALL 6202 1

5 380450522-T110 SPHPE 8X 16X 1.2 WASHER, PLAIN 8x16x1.2 1

6 380650339-T110 8 X 14 X7 OIL SEAL 8x14x7 1

7 381350004-T040 ¢ PIN, LOCK 1

8 171630003-T110 W SHAFT, GOVERNOR ARM 1

9 380450516-0001 SR 12X 20X 2 WASHER, DRAIN PLUG12x20x2 2

10 110260024-T110 FRHIZFEMI2X 1. 5X 15 BOLT, DRAIN PLUG M12x1.5x15 2

11 380650337-T110 35X 52X 7 OIL SEAL 35x52x7 1

12 281890001-T040 HLIH g e ALERT UNIT,OIL 1

13 380940346-0001 2 CABLE CLEAT 1

14 271810018-T611 BohEd AR STATUP SWITH 1




ti#is3% (Crankcase cover)
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s}jio /A{\F:Fff:rfl)i.ﬁ FHHAH Description ﬁ%LéSSUOTJIM

1 660040006-T560 F ML X COVER, DUST 1

2 380140167-0002 7N FAE IR AEME X 12 BOLT, FLANGE M5x12 1

3 110690039-T560 Bl RA& CAP COMP., OIL FILLER 1

4 171750004-T110 PR GOVERNOR ASSY. 1

5 380450531-T040 FHPE 6X 13X 1 WASHER, PLAIN 6x13x1 1

6 110820012-T560 i A 25 CRANKCASE COVER 1

7 110830008-T11D it i 2 2% A PACKING, CASE COVER 1

8 380600119-0001 SENIAI8 X 12 PIN, DOWEL 8x12 2

9 380650337-T110 35X 52X 7 OIL SEAL 35x52x7 1

10 380140005-0006 75 3K VE 2 THNEAEMB X 40 BOLT, FLANGE M8x40 7

11 380630141-0002 Hh& 6207 BEARING, RADIAL BALL 6207 1

12 380630099-0001 Bhk 6202 BEARING, RADIAL BALL 6202 1




gi# (Crankshaft)
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ﬁﬁ\' %Pﬁj:tq:lfl)iﬁ FRfrERR Description ﬁ%LéSSU(i;Tw
1 130290024-T110 s 5 CRANKSHAFT COMP 1
2 380620050-0001 o [ e KEY, SPECIAL WOODRUFF 1
3 130450008-T110 S i WEIGHT, BALANCER 1




EEEM (Piston/Connecting rod)

TS 4 s
1 130070083-T110 THESH S RING SET, PISTON 1
2 130030087-T110 T 2 PISTON 1
3 130150043-T110 N CONNECTING ROD ASSY. 1
4 130180002-T110 EFT B BOLT, CONNECTING ROD 2
5 130060034-T110 5 FEAY PIN, PISTON 1
6 380560057-T110 R 22 P41 CLIP, PISTON PIN 2
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PLEH (Camshaft)
sjzo. gpﬁ:fﬁé FRpER Description = L(CRe‘:jstz)ocl).-L\l =
1 140470001-T040 AR IE B NUT, PIVOT ADJUSTING 2
2 140490012-T040 AT TR R PIVOT ROCKER ARM 2
3 140460024-T110 R ROCKER ARM 2
4 140480012-T040 AT AT A BOLT POVIT 2
5 140710002-T110 HEAFIR AR 2H A Plate Assy. 1
6 140670006-T110 HEAT PUSH ROD 2
7 140690004-T110 A LIFTER, VALVE 2
8 140020045-T110 P 2H A CAMSHAFT ASSY. 1
9 140320002-T110 AUV ROTATOR, VALVE 2
10 140390015-T11D S8k VALVE KEEPER 4
11 140380021-T11D R | G R RETAINER, EX. VALVE SPRING 2
12 140340025-T11D AT B SPRING, VALVE 2
13 140360010-0001 TP S R T SEAT, VALVE SPRING 1
14 140400012-T110 4 B SEAL, VALVE STEM 1
15 500550030-0001 KITEM VALVE KIT 1
16 140450023-0001 SIVREHE ROCKER ARM COMP. 2




#hEs (Starter)

sj.zo. A‘}Fiz:tqt.ﬁ TR Description = L(CZZ(:)%-? >
1 193500017-T110 FRINEME STARTER ASSY. 1
2 380020067-T040 7N HR Sk AR RS SCREW, SETTING 1
3 193550003-T040 IR H) 5 AR GUIDE, RATCHET 1
4 381150342-T040 R4 SPRING, FRICTION 1
5 193540003-T040 IR RATCHET, STARTER 2
6 381160090-T040 % SPRING, RETURN 2
7 193520005-T110 VA REEL, RECOIL STARTER 1
8 193340019-T110 B s SPRING, RECOIL STARTER 1
9 193640007-T110 b COVER COMP., FAN 1
10 193530005-T110 VALY ROPE 1
11 193560003-T040 Fir 48 FAW KNOB, RECOIL STARTER 1
12 380450004-0003 Pk El6 WASHER 3




#EhER (Starter)

Serno] Pano. i =
13 380140089-0003 7N SV A TH B AR MG %8 BOLT, 6x8 3
14 160210015-T560 R A COVER COMP., FAN 1
15 381000094-T040 B3k RUBBER PLUG 1
16 193490056-T560 FEBH AN RECOIL STARTER COMP. 1
17 380140001-0006 7N ST A TH B FEMB X 12 BOLT, FLANGE, M6x12 5
18 380930027-T560 SERLLE R CLIP, WIRE HARNESS 2




e (Carburetor)

Serna ] ano. it T
1 170021078-T560  |fkih#% CARBURETOR ASSY. 1
2 170430050-T11D  |{4. 7 48 25 4 £ GASKET, CARBURETOR 1
3 170440041-T110 |k JHhHFF #A 2 SPACER, CARBURETOR 1
4 170430062-T11D  |{4. 7 48 25 4} GASKET, INSULATOR 1
5 170160041-T560  |fh #8314 NOUMENON,CARBURETOR 1
6 380840456-T110 %%} GASKET, OIL CUP 1
7 170250023-T560  [iF 1% OIL CUP 1
8 170420002-T560 | Hif4IR VALVE ASSY., SOLENOID 1
9 380200006-0001 |-y fti 4% S 24T SCREW, PAN 2
10 380460005-0007 |3t 44 & WASHER, SPRING 2
11 172930001-T560 |y #fjisc it i 2 DRAIN BOLT 1
12 380450577-T040 |2 &t Bl (Ui g k2 24 1) GASKET,OIL CUP 1




fLER (Carburetor)

Serna | panna it o
13 380840841-T560 |%Ff [l GASKET, BOLT, OIL CUP 1
14 380140354-0001 (75 SkyE 22 iEAe BOLT, OIL CUP 1
15 380840519-T560 | Hflfi 1R % & 8l GASKET, SOLENOID 1
16 170280020-T110 |#FF FLOAT 1
17 170290016-T110  [/F+F4H PIN , FLOAT 1
18 170180049-T110  [411® VALVE , FLOAT 1
19 381150334-T110 | L% SPRING , VALVE SET 1
20 172920007-T570  |BHJATFMAE A LEVER ASSY,CHOKE 1
21 171470002-T11B  |RBH RT3 3044 STAY ASSY., MANUAL CHOKE 1
22 180200001-T110 [FEREKE GROMMET, BREATHER TUBE 1




Y4 (Flywheel)

Sj.zo. /A‘}Pﬁjr{tq:l\%)é S Description = L(CFZS(:?)(:)-\’]\I =
1 270020084-T110 T LS 34 FLYWHEEL COMP. 1
2 160180009-T110 H45e FAN COOLING 1
3 193590007-T110 o PULLEY, STARTER 1
4 380370050-T110 INFVE Z THR Y NUT SPECIAL, M18 1




k2 (Ignition comp.)

Seno ] paine Ewi ey
1 270920170-T110 ok 2 COIL ASSY., IGNITION 1
2 270950040-T040 Ak gEiE CAP ASSY., NOISE SUPPRESSOR 1
3 380140102-0004 25 S 2 T BOLT, FLANGE 2
4 380930023-T110 SERILR R GROMMET, CORD 1




22382 (Air cleaner)

TN BTN FE T
1 180020346-T56B ot AIR CLEANER 1
2 380370048-0001 AN A 2L T R NUT, FLANGE 2
3 170430070-T11D Ak Hy S B s 44 PACKING, AIR CLEANER 1
4 180270003-T525 abisen K Y NUT, TOOL BOX SETTING 1
5 180070159-T56B 2 B f o COVER, AIR CLEANER 1
6 180330035-T56B IS S PR A SEPARATOR,AIR CLEANER 1
7 180130219-T56B 25 BRI ELEMENT, AIR CLEANER 1
8 180280036-T56B 23V B CASE COMP., AIR CLEANER 1




EiEIEH] (Control)

Sore ] rarne 2 oo
1 380140001-0006 N FHVE NS MEX12 BOLT, FLANGE, 6x12 2
2 171680019-T560 WA TS BASE COMP., CONTORL 1
3 171660008-T560 W R A % SPRING,CONTROL ADJUSTING 1
4 380200017-0001 + A k2T M5X 35 SPRING,CONTROL ADJUSTING 1
5 171600007-T560 VR 5 B (1 R A) SPRING, GOVERNOR A 1
6 171610001-T110 TR (P B) SPRING, GOVERNOR B 1
7 171590005-T110 MUTMEYR ae ROD, GOVERNOR 1
8 380370048-0001 125 M6 NUT, FLANGE, 6MM 1
9 380250002-T040 J7 I i 55 BRET M6 %21 BOLT, GOVERNOR ARM 1
10 171620003-T110 T 4 ARM, GOVERNOR 1




WHESR (Muffler )
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1 180571424-T611 TH A MUFFLER COMP. 1
2 180650090-T110 HES D3 3 GASKET, EX., PIPE 1
3 180990059-T611 Y P L STAY COMP., MUFFLER 1
4 380140040-0005 INFVE LR M8X 16 BOLT, FLANGE, 8x16 4
5 380340005-0003 N HIZEEMS NUT, HEX., 8MM 2
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MW (Fuel tank)
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sjﬁo %Pfr{tq::ﬂ:i.ﬁ FHIER Description ijIELC(:(fsgsuoaon-tJlty)

1 Lo noannes renn | TANK COMP., FUEL 1

2 170870101-T611  |yhif= CAP COMP.,FUEL FILLER 1

3 170720011-T611  |#kiHJEM 44 FILTER, FUEL TANK 1

4 170980081-T251  |iiFf3~= COCK COMP., FUEL 1

5 380450444-0002 | FH@bx@25%2 WASHER®6x(p25%2 6

6 170710014-T520  |ififtst4s COLLAR, TANK CUSHION 6

7 170700125-T52R |y ik 7= fis 3 RUBBER, FUEL CUSHION 6

8 380140103-0004 |/ 92 TH 24 M6x25 BOLT, FLANGE, 6x25 6

9 380950188-0001 |43 CLIP, TUBE 2

10 380750530-T611  |j4% TUBE, FUEL 1

11 170010017-T350  |BkimyEiS o STRAINER,FUEL 1

12 380750507-T53A |y TUBE, FUEL 1




9 10 13

#HIER (Control panel)

1 380930044-T560 EE GROMMET 1
2 380930032-T560 EE GROMMET 1
3 271950019-T611 RS CASE, CONTROL PANEL 1
4 380990008-T560 e FUSE , RECTIFIER 1
5 272490009-T560 TR & A CASE, FUSE CONNECTOR 1
6 271290035-T523 UR TR TAl PROTECTOR (10A) 1
7 271290054-T56F ORI TAl PROTECTOR (25A) 1
8 271920001-T523 RN RECTIFIEER BRIDGE 1
9 272080001-T567 IEARFR AT POST,ARODE 1
10 272090001-T567 LA POST,CATHDE 1
11 271920001-T611 R RECTIFIEER BRIDGE 1
12 271860105-T611 5 8 TR AR CONTROL PANEL 1
13 271890022-T560 B YR B 2 SOCKET 2
14 281910009-T520 HiJE 2 VOLTMETER 1
15 271851125-T611 5 o) T A 08 CONTROL PANEL ASSY 1




PLZE (Frame)

Sfr.ﬁo /%Pﬁjr{ttrl\éﬁ.? FHETR Description i&iuit(sgsuoaon-t\;ty)
1 300720216-T611 BLAEER A FRAME COMP. 1
2 300780002-T560 FHLGE i RUBBER LEFT, BOTTOM 2
3 380140215-0003 L2 THIRFEMEx14 BOLT, FLANGE, 6x14 4
4 300790002-T560 F NG 2 RUBBER RIGHT, BOTTOM 2
5 380370007-0004 7N Z TR REMS NUT, FLANGE, 8MM 4
6 300770005-0001 PSR ol 5 e RUBBER , SHOCK ABSORBER 4
7 300710058-T560 Z iy L STAY, AIR CLEANER 1
8 380140215-0003 LA TR MEX 14 BOLT, FLANGE, 6x14 1
9 380370077-0001 NFVEZ R REM10 NUT, FLANGE, 10MM 4
10 170650016-0001 THE S FUEL TANK BRACKET 1
11 381630001-T560 [pEEYas GASKET 1
12 272980004-T56B TN 2 GOUND LINE 1
13 272030006-T501 et FH G TERMINALI SET,EARTH 1
14 380140333-0004 BEAEM6 X 18 BOLT 6X18 1




ETIHETIJE X (Stator/Totor/Housing)
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1 660030002-T560 L4 B GROMMET, CRANKCASE 1
2 660080285-T611 B ML R ALTERNATOR PARTS 1
3 660020002-T560 HLG s COVER, GENERATOR END 1
4 660120001-T560 Ry BRUSH ASSY. 1
5 660140001-T560 R AR TERMINAL, VOLT CHANGE 1
6 660780001-T560 B 5E e A NUT 2
7 380460005-0003 P ] WASHER, SPRING 2
8 380140496-0001 VAV DR AT T BOLT, FLANGE 2
9 380450515-T560 -4 WASHER 1
10 380070185-T570 ANk BOLT, HEX. 1
11 660010002-T560 HLLE S 3 HOUSING, RR 1
12 380140167-0002 ANk L T e BOLT, FLANGE, 7
13 380900061-T560 fius TIE, CABLE 2
14 380140053-0002 AN vk 22 T S BOLT, FLANGE 3
15 380140349-T570 ANk L T e BOLT, FLANGE 4
16 660150115-T560 P28 REGULATOR ASSY., AUTOMATIC VOLTAGE 1




